SKU 35740 For technical questions, please call 1-800-444-3353. Page 5UNPACKING
When unpacking, check to make sure the following parts are included. All sizes listed below are
approximate. If any parts are missing or broken, please call Harbor Freight Tools at the number
on the cover of this manual.
NO. QTY. DESCRIPTION
NA 1 Parts Washer and Pump Assembly
NA 1 Cord and Switch Box Assembly
NA 1 Work Shelf Assembly
7 1 Filter
9 1 Flexible Metal Spigot
10 1 Lid Handle
12 2 M5 x 12 Screw
13 2 M5 Lock Washer
14 2 M5 Nut
19 1 Cord Clamp
20 3 M4 x 8 Screw
21 3 M4 Washer
22 3 M4 Lock Washer
23 3 M4 Nut